
RC 8C 2023 <2023><F9799W9>
WIRING HARNESS

62285

Pos Part Number Description Additional Text Quantity

1 A61811075033 main wiring harness cpl. 1.00

2 63541031100 EFI control unit 1.00

4 61542090000 Angle sensor 1.00

5 A61841829000 Engine control unit support 1.00

6 76211058000 Starter relay 1.00

7 75011088010 FUSE 10A 07 1.00

8 58011109130 Plug-in fuse, big 30A 2.00



9 A65311066044 Lock kit 1.00

10 A65311866050 Ignition switch 1.00

11 60311034000 VOLTAGE REGULATOR 1.00

12 A61811856000 electrical compartment 1.00

13 A65335006008 Cap head bolt M6x8 hexagon soc 5.00

14 A65303006015 Rubber buffer 20x15 M6 3.00

15 A65303006004 Hex nut self locking M6 3.00

16 A65307006012 oval head screw M6x12 ISK 3.00

17 A65311853000 battery 1.00

18 61111057000 RELAY CM1A-R-12V-H80 07 3.00

19 A65311059000 Starter cable 1.00

20 A65311059050 Battery cable 1.00

21 A65311097000 Ground wire 1.00

22 A61811178000 wiring harness front 1.00

24 A65311898000 immobilizer retaining plate 1.00

25 61014068100 SPEEDOMETER SENSOR 10 1.00

26 A61811006016 Round head screw M6x16 hexagon 2.00

27 A61803006020 Cap head bolt M6x20 2.00

28 A61801040000 speed sensor support 1.00

29 A61801005006 Self-locking hexagon nut M6 3.00

30 A61801006016 Round head screw M6x16 1.00

31 A61801005010 Round head screw M5x10 2.00

32 A61811004004 Cylinder head screw M4x4 4.00

33 A6181110010 Rubber buffer 10x10 M4 4.00

34 A61811004002 Hexagon nut M4 4.00

35 A65308004005 Hex nut M4 4.00

36 79114086050 Rubber support, CCU 1.00


